
 

Approve Deny Signatures Date 

X  Jinsu Kim 

Jinsu Kim / Environmental Engineering Specialist December 11, 2021 

x  Maria D. Bebenek for 

Daniel W. Martin, P.E. / Environmental Engineer Manager December 14, 2021 

x  Maria D. Bebenek 

Maria D. Bebenek, P.E. / Program Manager December 14, 2021 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0043257 

Facility Type Municipal APS ID 5349 

Major / Minor Major Authorization ID 1311419 

a 
Applicant and Facility Information 

a 

Applicant Name New Freedom Borough Authority  Facility Name New Freedom Borough WWTP  

Applicant Address 49 E High Street   Facility Address 12 N Main Street   

 New Freedom, PA 17349-9665   Railroad, PA 17355  

Applicant Contact John Smith  Facility Contact John Smith  

Applicant Phone (717) 235-2337  Facility Phone (717) 235-2337  

Client ID 87475  Site ID 448222  

Ch 94 Load Status Not Overloaded  Municipality New Freedom Borough  

Connection Status No Limitations  County York  

Date Application Received April 7, 2020  EPA Waived? No  

Date Application Accepted June 4, 2020  If No, Reason Major Facility, Significant CB Discharge  

Purpose of Application NPDES Permit Renewal.  

a 

 

Summary of Review 

New Freedom Borough Authority (NFBA) has applied to the Pennsylvania Department of Environmental Protection (DEP) for 
reissuance of its NPDES permit.  The permit was last reissued on September 29, 2015 and became effective on October 1, 
2015.  The permit expired on September 30, 2020 but the terms and conditions of the permit have been administratively 
extended since that time.  The permit was amended on October 22, 2015 to rephrase one of Part C conditions (pertaining to 
solids management).     
 
Sludge use and disposal description and location(s):  Sludges are treated onsite via aerobic diesters (3), gravity thickener and 
belt filter press (2) prior to being hauled off site for either landfill disposal (Modern Landfill) or land application under 
PAG083573.   
 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0043257 
New Freedom Borough WWTP  
 

2 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 2.25  

 Latitude 39 45’ 50”  Longitude 76 42’ 13”  

 Quad Name Glen Rock  Quad Code 2032  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters South Branch Codorus Creek  Stream Code 08093  

 NHD Com ID 57475055  RMI 19.94  

 Drainage Area 3.0 sq. mi.  Yield (cfs/mi2)   

 Q7-10 Flow (cfs) 0.498  Q7-10 Basis StreamStats  

 Elevation (ft) 693  Slope (ft/ft)        

 Watershed No. 7-H  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment NUTRIENTS  

 Source(s) of Impairment MUNICIPAL POINT SOURCE DISCHARGES  

 TMDL Status Final  Name South Branch Codorus Creek  

    

 Nearest Downstream Public Water Supply Intake York Water Company  

 PWS Waters South Branch Codorus Creek   Flow at Intake (cfs)        

 PWS RMI 0.35  Distance from Outfall (mi) 19.59  

       

 
Drainage Area 
The discharge is to South Branch Codorus Creek at RM 19.94.  A drainage area upstream of the point of discharge is 
estimated to be 3.0 sq.mi. according to USGS StreamStats available at https://streamstats.usgs.gov/ss/.   
 
Streamflow 
USGS StreamStats produced a Q7-10 flow 0.498 cfs at the point of discharge.   
 
South Branch Codorus Creek 
Under 25 Pa Code §93.9o, South Branch Codorus Creek from source to UNT from Glen Rock Valley to East Branch Codorus 
Creek is classified as warm water fishes and supports migratory fishes.  No special protection water is impacted by this 
discharge.  DEP’s latest integrated water quality report finalized in 2020 indicates that South Branch Codorus Creek near 
the discharge point is impaired for nutrients as a result of municipal point source discharges.  A Total Maximum Daily Load 
(TMDL) was developed on July 9, 2003 to address siltation and nutrient impairments within the South Branch Codorus 
Creek watershed.  A phosphorus wasteload allocation (WLA) was assigned to this facility.  More details of this TMDL WLA 
will be discussed later in this fact sheet.     
 
Public Water Supply Intake 
The fact sheet developed for the last permit renewal indicates that the nearest downstream public water supply intake is 
York Water Company, located on South Branch Codorus Creek, approximately 20 miles from the discharge.  Given the 
distance, the discharge is not expected to impact the water supply.   
 
 
 
 
 

 
 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0043257 
New Freedom Borough WWTP  
 

3 

Treatment Facility Summary 

a 

Treatment Facility Name: New Freedom STP 
 

WQM Permit No. Issuance Date 

6791408 Last issued on 10/28/2019 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Sequencing Batch 

Reactor Sodium Hypochlorite 2.25 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

7.2 3850 Not Overloaded Aerobic Digestion 
Combination of 

methods 

 
NFBA owns and operates a sanitary wastewater treatment facility located at 12 North Main Street Railroad PA 17355.  The 
facility is designed for an annual average design flow of 2.25 MGD and hydraulic design capacity of 7.2 MGD with an organic 
design capacity of 3,850 lbs/day.  The facility serves the areas of New Freedom Borough (47.22%), Shrewsbury Borough 
(51.95%) and Railroad Borough (0.83%).  All sewers are 100% separated.  The facility utilizes a Sequencing Batch Reactor 
(SBR) activated sludge treatment process consisting of screening, SBRs (3), Chlorination, and outfall to South Branch 
Codorus Creek.   
 
Sludges are treated onsite via aerobic diesters (3), gravity thickener and belt filter press (2) prior to being hauled off site for 
either landfill disposal (Modern Landfill) or land application under PAG083573.   
 
Ferric Chloride is added for phosphorous removal and Sodium Hypochlorite is used for disinfection.  The application 
reported six (6) commercial and industrial users connected to the sewer system.  These users are shown below: 
 

Name Description Flow (GPD) 
Significant 

Industrial User? 
Categorical 
Industry? 

Johnson Controls, Inc Industrial air conditioning chiller 4,080 No No 

Crescent Industries, Inc Plastic injection molding 1,227 No No 

J.J. Hartenstein Mortuary, Inc. Funeral Home and Residence 120 No No 

Seiling and Jones, Inc. 
Architectural plywood and 
laminate of veneer 764 No No 

Truck Specialties Inc Truck repair shop 48 No No 

Shrewsbury Wash and Stor, 
Inc. Car wash and mini storage 3,096 No No 

 
NFBA is currently not implementing an approved pretreatment program administered by US EPA. 
 
NFBA currently utilizes another outfall (39° 45’ 47, -76° 42’ 0”) discharges stormwater drained from the site (79,337 sq.ft.).       
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0043257 
New Freedom Borough WWTP 

 

4 

Compliance History 

a 

Summary of DMRs: A summary of past 12-month DMR data is presented on the next page.   

Summary of Inspections: 06/17/2021: Brandon Bettinger, DEP Water Quality Specialist, conducted a routine 
inspection.  No violations were noted at the time of inspection.   
 
12/23/2019: Austen Randecker, former DEP Water Quality Specialist, conducted a 
Chesapeake Bay administrative inspection.  Other than some minor issues, no violations 
were noted at the time of inspection.   
 
05/16/2019:  Austen Randecker conducted a routine inspection.  No issues were identified 
at the time of inspection.   
 
04/26/2018: Sheena Ripple, former DEP Water Quality Specialist, conducted a routine 
inspection.  No issues were identified at the time of inspection.   

Other Comments: There was one effluent violation reported since the last permit reissuance (i.e., fecal coliform 
1300 v. 1000 CFU/100 mL August 2020).  DEP’s database revealed that there is no open 
violation associated with this facility or permittee.   

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0043257 
New Freedom Borough WWTP 

 

5 

Effluent Data 

 
DMR Data for Outfall 001 (from August 1, 2020 to July 31, 2021) 

 
Parameter JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 

             Flow (MGD) 
Average Monthly 1.001 1.044 1.09 1.117 1.214 1.063 1.034 1.028 0.921 0.899 0.897 1.002 

Flow (MGD) 
Daily Maximum 1.172 1.177 1.225 1.272 1.712 2.046 1.353 2.228 1.262 1.101 0.967 1.505 

pH (S.U.) 
Minimum 7.1 7.1 6.9 6.8 7.0 6.8 7.0 7.0 6.9 7.0 7.2 7.3 

pH (S.U.) 
Maximum 7.6 7.5 7.5 7.4 7.5 7.4 7.5 7.5 7.5 7.4 7.5 7.5 

DO (mg/L) 
Minimum 7.4 7.8 8.0 8.9 9.2 8.9 8.7 8.8 8.2 8.0 7.2 7.4 

TRC (mg/L) 
Average Monthly 0.10 0.15 0.15 0.12 0.16 0.14 0.17 0.14 0.18 0.15 0.14 0.12 

TRC (mg/L) 
Instantaneous 
Maximum 0.18 0.21 0.33 0.23 0.23 0.21 0.28 0.26 0.25 0.3 0.26 0.23 

CBOD5 (lbs/day) 
Average Monthly < 21 < 21 < 22 < 22 < 24 < 24 < 26 < 24 < 22 < 22 < 22 < 26 

CBOD5 (lbs/day) 
Weekly Average 27 < 22 < 26 < 23 < 27 < 28 < 28 < 26 < 23 24 < 23 < 32 

CBOD5 (mg/L) 
Average Monthly < 3 < 2 < 2 < 2 < 2 < 3 < 3 < 3 < 3 < 3 < 3 < 3 

CBOD5 (mg/L) 
Weekly Average 3 < 2 < 3 < 2 < 2 < 3 4 < 3 < 3 3 < 3 < 3 

BOD5 (lbs/day) 
Raw Sewage Influent  
Average Monthly 1584 1447 1579 1595 1509 1421 1403 1525 1480 1526 1413 1400 

BOD5 (lbs/day) 
Raw Sewage Influent 
Daily Maximum 2536 2160 1959 1924 2165 1755 1609 2231 1946 2214 1770 2234 

BOD5 (mg/L) 
Raw Sewage Influent  
Average Monthly 191 166 177 172 153 167 170 193 196 204 190 162 

TSS (lbs/day) 
Average Monthly 36 32 26 24 26 26 25 35 45 34 38 49 

TSS (lbs/day) 
Raw Sewage Influent  
Average Monthly 1818 1529 1754 1556 1319 1367 1481 1617 1712 1227 1600 1605 



NPDES Permit Fact Sheet NPDES Permit No. PA0043257 
New Freedom Borough WWTP 

 

6 

Parameter JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 

TSS (lbs/day) 
Raw Sewage Influent  
Daily Maximum 2129 2244 3361 1858 1793 1876 1931 2178 2224 1945 1808 2586 

TSS (lbs/day) 
Weekly Average 46 45 38 36 34 41 31 48 55 50 47 95 

TSS (mg/L) 
Average Monthly 4 4 3 3 3 3 3 4 6 5 5 5 

TSS (mg/L) 
Raw Sewage Influent  
Average Monthly 219 175 196 168 134 162 178 205 227 164 215 185 

TSS (mg/L) 
Weekly Average 6 5 4 4 3.5 5 4 7 8 7 7 9 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean 30 19 11 31 9 12 15 > 39 45 47 20 142 

Fecal Coliform 
(CFU/100 ml) 
Instantaneous 
Maximum 125 99 23 1203 20 34 34 > 2420 108 225 40 1300 

Nitrate-Nitrite (mg/L) 
Average Monthly 2.5 2.9 2.5 2.9 2.6 2.8 3.2 3.1 3.6 3.6 3.6 3.6 

Nitrate-Nitrite (lbs) 
Total Monthly 634 754 700 813 806 637 813 762 808 829 800 952 

Total Nitrogen (mg/L) 
Average Monthly < 3.06 < 3.46 < 3.25 < 3.69 < 3.07 < 3.26 < 3.79 < 3.94 < 4.35 < 4.37 < 4.26 4.66 

Total Nitrogen (lbs) 